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Date received: 15/10/18 IBEBI SAS DI BEBI ALBERTO & C.
. . VIA A. MANZONI 27
Date of issue: 29/10/18 30025 FOSSALTA DI PORTOGRUARO (VE)
ITALIA

Report consists of 8 test reports.

Defects before testing: None

Sample name: TAM TAM

SAMPLE N° 259321

Overall dimensions: 3200 x 1200 x 755 (h) mm

List performed tests:

1. Leg strength ANSI/BIFMA X5.5-2014, clause 8

2. Stability under vertical load ANSI/BIFMA X5.5-2014, clause 4.3
3. Horizontal Stability Test for Desk/Table with Casters ANSI/BIFMA
X5.5-2014, clause 4.4

4. Top load ease cycle ANSI/BIFMA X5.5-2014, clause 6

5. Distributed functional load ANSI/BIFMA X5.5-2014, clause 5.3

6. Distributed proof load ANSI/BIFMA X5.5-2014, clause 5.5

7. Concentrated functional load ANSI/BIFMA X5.5-2014, clause 5.2
8. Concentrated proof load ANSI/BIFMA X5.5-2014, clause 5.4

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

an@ging Director
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The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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IBEBI SAS DI BEBI ALBERTO & C.

VIAA. MANZONI 27

30025 FOSSALTA DI PORTOGRUARO (VE)
ITALIA

Leg strength ANSI/BIFMA X5.5-2014, clause 8

Table overall dimensions:

3200 x 1200 x 755 (height) mm

Height of work surface: 755 mm
Area of work surface: 3,84 m2
Table category: 1° category
Table weight: 100 kg
Test results:
Functional test level
Force Force applied

direction (N) Remarks
B (Longitudinal) 222 No defects
B (Transverse) 222 No defects
A (Longitudinal) 445 No defects
A (Transverse) 445 No defects

The test results comply with the requirements in clause 8 of ANSI/BIFMA X5.5-2014

Proof test level

Faros sopled
B (Longitudinal) 333 No defects
B (Transverse) 333 No defects
A (Longitudinal) 668 No defects
A (Transverse) 668 No defects

The test results comply with the requirements in clause 8 of ANSI/BIFMA X5.5-2014

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

aging Director

The sample name and, when refeyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subknitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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Stability under vertical load ANSI/BIFMA X5.5-2014, clause 4.3

Overall dimensions 3200 x 1200 x 755 (height) mm

Test results:

Vertical load
(kg) Remarks
57 no tip

The test results comply with the requirements in clause 4.3 of ANSI/BIFMA X5.5-2014

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurppean Directives which regulate the electronic
signature systems.

ngging Director

The sample name and, when rglgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subtitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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Horizontal Stability Test for Desk/Table with Casters ANSI/BIFMA X5.5-2014, clause

4.4
Overall dimensions: 3200 x 1200 x 755 (height) mm
Risultati della prova:
Force applied Vertical load R k
(N) (kg) emarks
445 11,4 no tip

The test results comply with the requirements in clause 4.4 of ANSI/BIFMA X5.5-2014

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eufopean Directives which regulate the electronic
signature systems.

Mapaging

Director
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The sample name and, when vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
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Date received: 15/10/18 sz/

Date of test: 23/10/18

Date of issue: 29/10/18

Sample name: TAM TAM

Top load ease cycle ANSI/BIFMA X5.5-2014, clause 6

Table overall dimensions: 3200 x 1200 x 755 (height) mm

Type of surface: primary

Table top dimensions: 3200 x 1200 x 25 mm

Load application position: at the middle of the front edge on the long side

Test results:

Load Number
(kg) of cycles Remarks
91 10.000 No defects

The test results comply with the requirements in clause 6 of ANSI/BIFMA X5.5-2014

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

ing Director

The sample name and, when relgyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subrwitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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Date received: 15/10/18 sz/
Date of test: 24/10/18
Date of issue: 29/10/18
Sample name: TAM TAM

Distributed functional load ANSI/BIFMA X5.5-2014, clause 5.3

Table overall dimensions: 3200 x 1200 x 755 (height) mm
Type of surface: primary
Table top dimensions: 3200 x 1200 x 25 mm

Test results:

Time of
L(ﬁagj application Remarks
9 (minutes)
237,6 60 No defects

The test results comply with the requirements in clause 5.3 of ANSI/BIFMA X5.5-2014

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when reélevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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Distributed proof load ANSI/BIFMA X5.5-2014, clause 5.5

Table overall dimensions: 3200 x 1200 x 755 (height) mm
Type of surface: primary
Table top dimensions: 3200 x 1200 x 25 mm

Test results:

Time of
L(ﬁagj application Remarks
9 (minutes)
360,8 15 No defects

The test results comply with the requirements in clause 5.5 of ANSI/BIFMA X5.5-2014

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

aging Director
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The sample name and, when relgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subinitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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Concentrated functional load ANSI/BIFMA X5.5-2014, clause 5.2

Table overall dimensions: 3200 x 1200 x 755 (height) mm

Type of surface: primary

Table top dimensions: 3200 x 1200 x 25 mm

Load application position: at the middle of the front edge on the long side

Test results:

Time of
I‘(ﬁa;j application Remarks
9 (minutes)
91 + 91 60 No defects

The test results comply with the requirements in clause 5.2 of ANSI/BIFMA X5.5-2014

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Europgan Directives which regulate the electronic
signature systems.

The sample name and, when reled/gnt, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subrpifted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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Date received: 15/10/18 sz/
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Date of issue: 29/10/18
Sample name: TAM TAM

Concentrated proof load ANSI/BIFMA X5.5-2014, clause 5.4

Table overall dimensions: 3200 x 1200 x 755 (height) mm

Type of surface: primary

Table top dimensions: 3200 x 1200 x 25 mm

Load application position: at the middle of the front edge on the long side

Test results:

Time of
L(ﬁagj application Remarks
9 (minutes)
136 + 136 15 No defects

The test results comply with the requirements in clause 5.4 of ANSI/BIFMA X5.5-2014

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

Df]Andrea Giavon

The sample name and, when relévant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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